
Current Research Paper

Reclaim, reuse and recycle (3 Rs) of waste water and go green strategy by
ESSAR pelletization plant in Visakhapatnam (India) - A case study

KEYWORDS
Rapid urbanization;

Fresh water sources;
Waste water;

Reuse;
Environmental pollution

of receiving waters;
Industrial use;

Go green strategy;
ESSAR pelletistion plant.

ABSTRACT

Growing population, industries, agricultural practices, and urbanization have
increased the water demand. Availability of drinking water is becoming a
serious issue to manage. To fight the growing water stress, reclaiming and
reusing of treated waste water for various day-to-day activities except for
drinking purpose is necessary. A serious thinking and strong commitment
of reuse of waste water may bridge the gap between supply and demand of
water in the future. Waste water produced from residential area is collected
through under ground drainages system and treated at waste water treat-
ment plants located at 3 locations of Visakhapatnam. The Total waste water
(W.W) produced is 140 MLD and if at least 25% is reused by power & steel
industries around the city, there would be great saving of about 20% on
daily drawl on the surface fresh water sources. ESSAR Pelletization plant is
the pioneer industry that is using water for cooling towers, coke ovens, air
stabilization units. Fresh water usage by ESSAR Pelletization plant is 8.4
MLD and to reduce expenditure on fresh water purchase, it is using 3.6
MLD of treated waste water of GVMC for last 8 months. The capital cost for
developing W.W System is realized in less them 30 months. Monthly ex-
penditure on the purchase of fresh water has drastically reduced from Rs.
70.00 lakhs per month to Rs 44.00 lakhs due to utilization of treated W.W for
42% of its daily usage. After recycle the same water is reused for gardening,
vegetation, washing the roads, plant washings etc., By conservation &
optimum utility of water and waste water., Go Green Strategy is followed by
the industry. 2011 Trade Science Inc. - INDIA

INTRODUCTION

Water is needed for the biological survival. such as
drinking water cooking, washing, and is vital for our
developmental needs, like agriculture and industry.

Unfortunately, the available fresh water supplies are
not evenly distributed in time and space. Historically,

water management has focused on building dams, res-
ervoirs, and diversion canals etc., to make available
water wherever needed and to an amount desired. Soar-
ing demands due to rapidly expanding population, in-
dustrial expansion, and expanded agriculture, are met
by larger dams and diversion projects. Natural surface
water resources, impounding structures are major

Vazeer Mahamood1, V.Chandraiah2*
1Department of Civil Engineering, Andhra University, Visakhapatnam, (INDIA)

2Greater Visakhapatnam Municipal Corporation, Visakhapatnam, (INDIA)
Received: 18th April, 2011 ; Accepted: 18th May, 2011

Environmental Science
An Indian Journal

Trade Science Inc.

Volume 6 Issue 4

ESAIJ, 6(4), 2011 [171-182]

Environmental Science
ISSN : 0974 - 7451

id507734 pdfMachine by Broadgun Software  - a great PDF writer!  - a great PDF creator! - http://www.pdfmachine.com  http://www.broadgun.com 



172 Reclaim, reuse and recycle (3 Rs) of waste water by ESSAR pelletization plant

Current Research Paper
ESAIJ, 6(4) 2011

An Indian Journal
Environmental ScienceEnvironmental Science

sources of water supply after necessary treatment. The
increasing water demand will lead to a clear stress on
these water bodies. Inadequate water management is
accelerating the depletion of surface water and ground-
water resources. In addition to that water quality has
been degraded by domestic and industrial pollution
sources as well as non-point sources.

The term �Waste Water� means any water that is
no longer wanted, as no further benefits can be derived
out of it. Reuse of waste water for domestic and agri-
cultural purposes has been occurring since historical
times. However, planned reuse is gained importance
only two or three decades back. But in future waste
water would play an important role for some of steel,
Alloy making, power producing industries.

Due to daily human activity and also various agri-
cultural and industrial operations waste water is pro-
duced in enormous quantity. Due to lack of manage-
ment and treatment facilities and most of the municipal
waste water generated in Indian cities is discharged into

aquatic systems,(River / Seas) without proper treat-
ment. Inadequate treatment facilities for sewage would
deteriorate the water quality of aquatic resources. Thus,
the safe discharge of wastes to the environment is in-
creasingly recognized, both in terms of implications for
public health, and for the environment.

The benefits of promoting wastewater reuse as
means of supplementing water resources and avoid-
ance of environmental degradation have been recog-
nized by national governments. The value of wastewa-
ter is becoming increasingly understood in arid and semi-
arid countries and many countries are now looking for-
ward to the ways of improving and expanding waste-
water reuse practices.

Conventional wastewater treatment consists of the
following stages: preliminary, primary, secondary, and
tertiary. Municipal wastewater treatment facilities use
combinations of physical, biological, and chemical treat-
ment technologies. Preliminary and primary treatments
are usually physical process.

Processing 
Stage Preliminary Primary Secondary Tertiary and advanced 

Purpose Removal of large 
solids and grit 
particles 

Removal of 
suspended solids. 

Biological treatment and removal 
of common biodegradable 
organic pollutants 

Removal of specific 
pollutants such as nitrogen or 
phosphorous, color, odor etc., 

Sample 
Technologies 

Screening, 
Setting. 

Screening, 
Sedimentation. 

Percolating/trickling filter 
activated sludge, anaerobic 
treatment, waste stabilization 
ponds. 

Sand filtration, membrane 
bioreactor reverse osmosis, 
ozone treatment, chemical 
coagulation. 

Wastewater can be recycled/reused as a source of
water for a multitude of water demanding activities such
as agriculture, aquifer recharge, aquaculture, fire fight-
ing, flushing of toilets, snow melting, industrial cooling,
parks and golf course watering, formation of wetlands
for wildlife habitats, recreational impoundments, and es-
sentially for several other non-potable requirements.

Potential reuses of wastewater depends on the hydrau-
lic and biochemical characteristics of wastewater, which
determine the methods and degree of treatment required.
For Agriculture and Irrigation reuses, in general, lower
quality levels of treatment of waste water is sufficient.
The following table explains in the various uses and
applications of waste water.

Category of Reuse Examples of applications 

Urban use unrestricted 
Landscape, irrigation of parks, play grounds, school yards, golf 
courses, cemeteries, residential, green belts, snow melting. 

Restricted Other purposes controlled access fire protection, disaster preparedness, construction. 
Agricultural Food crops, Non-food 
crops and crops consumed after processing. 

Irrigation for fodder, fibre, flowers, seed crops, pastures, commercial 
nurseries, sod farms. 

Recreational use unrestricted lakes and ponds used for swimming, snowmaking, boating. 

Environmental enhancement Artificial wetlands creation, natural wetland enhancement, stream flow. 

Ground water recharge 
Ground water replenishment for potable water, salt water 
intrusion control, subsidence control. 

Industrial reuse 
Cooling system water, process water, boiler feed water, toilets, 
laundry, air conditioning. 

Residential use Cleaning, laundry, toilet, air conditioning. 



Vazeer Mahamood and V.Chandraiah 173

Current Research Paper
ESAIJ, 6(4) 2011

An Indian Journal
Environmental ScienceEnvironmental Science

Industrial use of reclaimed wastewater represents
major reuse next to irrigation in both developed and
developing countries. Reclaimed wastewater is ideal
for many industrial purposes, which does not require
water of high quality. Often industries are located near
populated area where centralized treatment facilities
generate reclaimed water. Depending on the type of
industry, reclaimed water can be utilized for cooling,
boiler feed, process etc., Cooling water make-up in a
majority of industrial operations represent the single
largest water usage. The water quality requirement of
industrial cooling is not generally high. Consequently,
cooling water make-up presents a single largest op-
portunity for reuse.

Electrical power generation industries, by the na-
ture of their activities, are normally located close to large
urban settlements, where domestic wastewater is gen-
erated in large quantities. Since power-generating sta-
tions have a huge cooling water requirement, they pro-
vide potential reuse locations for reclaimed sewage. It
is possible economically to treat the domestic waste
water to achieve adequate quality for reuse as cooling
water. The membrane filtration system could remove
all suspended solids, fecal coli-forms and gradia cysts.
There is a great potentiality for reuse of waste water in
power generation and other industrial manufacturing
facilities such as iron and steel industry.

Industrial water reuse has the following specific ben-
efits, in addition to the general environmental benefits.
1. Potential reduction in production costs from the

recovery of raw materials in the wastewater and
reduced water usage.

2. Heat recovery.
3. Potential reduction in costs associated with waste-

water treatment and discharge mechanism.

CASE STUDY

Waste water re-use to cope with water shortage in
Visakhapatnam

Visakhapatnam sometimes referred as Goa of the
East coast. The city is nestled among the hills of East-
ern Ghats and faces the Bay of Bengal to the East. It
has got virgin beaches, laterite hill rocks and stunning
landscape. Visakhaptnam is variously referred to as
jewel on the coromondal coast or steel city.

Visakhapatnam is second largest city in Andhra
Pradesh and has 18 lakhs population. Major indus-
tries like BPPV, NTPC, Visakhapatnam Steel Plant
(RINL), HPCL, BPCL, HSC (Hindustan ship yard),
L.G Polymers, Hindustan Zinc, GAIL, Pharamacity
and many more industries were established. The rea-
son is that the city is well connected with road, rail,
sea and air transport network. A part from these in-
dustries. Visakhapatnam port, MES, ENC (Eastern
Naval Command), Special Economic Zones (SEZ�s),
Gangavaram port are the other establishments that
consume bulk water.

Water supply service is provided by GVMC from
the surface water sources. The water supplied 180
MLD, thus supplying at the rate of 100 lpcd and the
residents have good ground water potentiality. About
80% of Visakhaptnam area is covered with tap water
and intermittent supply is made for an hour a day, so
most families have to store water in tanks and/or supple-
ment water from private wells.

Apart from the above, around 50 MLD of water is
being supplied by the GVMC to industries like., HPCL,
BPCL, Coromandal Fertilizers, BHPV, Hindustan Zinc,
Hindustan Shipyard Ltd, MES, Naval Command,
Visakhapatnam Port Trust, Indian Railways.

In Visakhapatnam the total water supply is about
230 MLD. There are 700 unauthorized colonies (Slums)
and 32 villages panchayats where sewerage systems
are not operating due to a lack of adequate water sup-
ply and lack of drainages infrastructures. With the popu-
lation of Visakhapatnam increasing from 0.04 million in
1911 to 1.8 million in 2011, there is an ever-increasing
pressure on the water resources.

TABLE 1 Explains the present population in the
water supply zones and TABLE 2 shows actual water
supply. The water shortfall will still increase and there is
a little hope that the water supply will never match the
water demand in Visakhapatnam. Because of the drink-
ing water shortfall, water related conflicts occur in sev-